1 /8 Th scale gas powered 4wd racing buggy Hyper 8.5 R T R parts list
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1 /8 Th scale gas powered 4wd

racing buggy Hyper 8.5 R'T R parts list

87027 Wheel hub set, 2 pcs. 88032 7.8mm Hex ball, 4pcs/ Hyper 8 88106M Rear shock tower-M.color 88037 CNC-Rear shock tower/ Hyper 8 88229  Rear stabilizer set, 2. 6mm
87032 Steering knuckle 88033 Stabilizer nylon ball end, 88107 Front/rear brace set 88038 CNC-F/R brace set/ Hyper 8 88230  Ball bearing 10x16mm
W I:D: I:I[]II 87037 Rear wheel shaft 88034 Rear wing mount/ Hyper 8 88108M Alu. center differ.plate-M. color 88043-3 Rear stabilizer 3. 0mm 88231 Lighten clutch bell-13T
%S — % o 87046 Wing mount 88035B Wing/ Black 88109M Alu radio tray-M. color 88047 Graphite center diff 88232  Lighten clutch bell-14T
o 2pCS Jps 2pCs 87049 Brake pad, 4 pcs. 88035G Wing/ Green 88113 F/R suspension Connecting rod 88051 Graphite radio tray/ Hyper 8 88233  Lighten clutch bell-15T
= :@) @ @ 'S 87052  Hex head screw M3x16.5 4pcs 88035W Wing/ White 88114 Rear drive shaft 88056 Alu. Receiver box cover/ Hyper 88234  Servo horn for sawan
2pcs 2pcs 2pcs apcs 2p0s 87054 Brake cam set, 2 pcs. 88035Y Wing/ Yellow 88115 Alum. Collar for Rear Shock Tower |88066 In-line muffler/ manifold set 88236  New tire
®@ @@ @C @@ @C 87060 Bushing 6x10mm for servo saver, 4pc 88039 Stabilizer ball, 4pcs/ Hyper 8 88116 New crown gear 88067 In-line muffler/ Hyper 8 88069FR2  CNC Chassis front/rear+2mm
870738 Black wing 88040 Front stabilizer set, 2. 5mm/Hyper |88117 New drive pinion gear 88068 In-line manifold/ Hyper 8 SCREWS
© © © o e 87078 Fuel tube 88041 Rear stabilizer set, 2. 8mm/Hyper 8 | 88118 Tire "REC" pattern 88069 CNC-Standard chassis/ Hyper 8 31308T 3x8mm Hex tapping screws 10 pcs
apcs apcs 2pcs 2pcs 2pcs
87079 Engine Mount 88042 Front stabilizer 2.5mm/ Hyper 8 88119 Tire "TRI" pattern 88069F CNC-Chassis of Front add 4mm 31310T 3x10mm Hex tapping screws 10pcs
87082 Muffler stay set 88043 Rear stabilizer 2.8mm/ Hyper 8 88120  Chassis for 8.5 RTR 88069R CNC-Chassis of Rear add 4mm 31312T 3x12mm Hex tapping screws 10 pcs
ﬁ %MWWMW I:IHD 87125 Front shock shaft-3. 5mm 88044 Adjustable gasket/ Hyper 8 88121  Front upper plate for 8.5 RTR 88070 Alu. center drive shaft 97/104m 31310 3x10mm Hex head screws 10 pcs
wes 2pes e 87126 Rear shock shaft-3. 5mm 88045 Center diff mount post/ Hyper 8 88122 Drive shaft 99/110mm for 8.5 RTR 88077 Body/ Hyper 8 31312  3x12mm Hex head screws 10 pcs
[I:l: % 87229 Tuned pipe 88046 Center diff mount/ Hyper 8 88235  New dish wheel 88079 Turnbuckle 5x33mm, 2pcs/ Hyper  §31314 3x14mm Hex head screws 10 pcs
7| [s7354 cvb, 2pes 88048 Brake disc/ Hyper 8 OPTION 20080 Turmbuckle dxo2am, Zpess fvper | 31315 3xismm Hex head screws 10 pes
? ELS@ % QE)]S : 87375 Body clips, 6pcs 88049 Fuel tank/ Hyper 8 86121  CNC clutch shoe/spring 88082 Rear lower arm holder-CNC 4.5° 31408 4x8mm Hex head screws 10 pcs
@@ @@ @ @@ @ 87378 Silicone pipe tube 88050 Fuel proof plate/ Hyper 8 86122  Clutch spring for 86121 88086 Dustpoof for chassis 31410 4x10mm Hex head screws 10 pcs
2pcs Jpcs Jpcs apos Jpes 87398 3.5mm shock repair set 88052 Transponder holder/ Hyper 8 86220  Pro muffler/manifold set 88092 Alu.drive shaft 99/110mm for 88069FR2 § 31412 4x12mm Hex head screws 10 pcs
= © © © (] 224044 Clutch nut, 2 pcs. 88053 Servo mount/ Hyper 8 86221  Pro muffler 88093  Sponge for air filter 31416 4x16mm Hex head screws 10 pcs
- - - - - 224210N Alu. Washer, 6pcs-Natural color | 88054 Servo linkage set/ Hyper 8 86222  Pro manifold 88098  New shock spring-orange 32308 3x8mm Hex cap screws 10 pcs
FR-24D Clutch bell- 13T, w/bearing 88055 Receiver box/ Hyper 8 87230 Dustproof wheel hub 88099  Graphite front plate for 88069FR2 32314 3xl4mm Hex cap screws 10 pcs
QDQ Wi@i‘ 88001 Gear box/ Hyper 8 88057 Servo horn/ Hyper 8 87231 Lighten crown gear-43T 88201 CNC front lower arm holder 32316 3x16mm Hex cap screws 10 pcs
Q 88002 Hex screw 4x47mm, 4pcs/ Hyper 8 88059 Throttle linkage set/ Hyper 8 87233 Lighten spur gear-46T 88202 CNC Rear lower arm holder 32319  3x19mm Hex cap screws 10 pcs
m‘ui.l”:‘ 88003 Bumper set/ Hyper 8 88060 Screws for engine mount/ Hyper 8 |87234 Lighten spur gear-47T 88203 TI turnbuckle set, Tpcs 32320 3x20mm Hex cap screws 10 pcs
l:%ﬁgl; 88004M Front lower arm holder-M. color 88061 Flywheel/ Hyper 8 87235 Lighten spur gear-48T 88204 TI turnbuckle 4x43mm, 2pcs 32322 3x22mm Hex cap screws 10 pcs
e 88006  Front upper suspension arms holder 88062 Air filter set/ Hyper 8 87236 Lighten spur gear-46T spider 88205 TI turnbuckle 5x33mm, 2pcs 32325 3xZ5mm Hex cap screws 10 pcs
standard 88007 Front upper arm, pair/ Hyper 8 88063 Air filter foam/ Hyper 8 87237 Lighten spur gear-47T spider 88206 TI turnbuckle 5x52mm, 2pcs 32350 3x50mm Hex cap screws 10 pcs
84067 Manifold 88008 Front bottom arm, pair/ Hyper 8 88064 Air filter mount/ Hyper 8 87238 Lighten spur gear-48T spider 88207 TI turnbuckle 4x45mm, lpcs 33310T 3x10mm Hex button head tapping screws 10 pcs
84076 Ball bearing 8x16, 4pcs. 88010 Knuckle arm bushing/ Hyper 8 88065 Air filter foam cover/ Hyper 8 87325 Torsen Diff for Front/Rear 88208 TI Hex Scwer 4x43mm for Gear box | 33312T 3x12mm Hex button head tapping screws 10 pcs
84077 Ball bearing 5x10, 4pcs. 88011 Front C-hub set/ Hyper 8 88077G Printed body - Green 87326 Torsen Diff for center 88209 Black Piston 33310  3x10mm Hex button head screws 10 pcs
84112 Fuel filter 88012 6.8mm Ball screw, 4pcs/ Hyper 8 88077P Printed body - Purple 87343 Spider diff for Front/Rear 88210 Wheel Hub-Reverse Thread 33312  3x12um Hex button head screws 10 pcs
84133 Switch cap 88013 Arm shaft 4x74mm, 4pcs/ Hyper 8 88077R Printed body - Orange 87344 Spider diff for center 88211 Wheel Hub 33315  3x15mm Hex button head screws 10 pes
86045  Front shock body 16mm 88014 Arm shaft 3x44mm, 4pcs/ Hyper 8 88077HB Printed body - W/Hobao 87355 Special carbon brake pad 88212 Wheel Hub-Width add Imm 33325  3x25mm Hex button head screws 10 pcs
86046  Rear shock body 16mm 88015 Arm shaft 3x30mm, 2pcs/ Hyper 8 88078 Turnbuckle 4x45mm, 2pcs/ Hyper 8 |87002A Alum. Axle for gear 88213 Wheel Hub-Width add 1. 5mm 33405 4x5mm Hex button head screws 10 pcs
86048  Big bore shock piston 88016 Servo saver tube/ Hyper 8 88081 Antenna pipe / stripe 87016A Alum. Ball end 6. 8mm 88214 Air Filter side post 33410 4x10mm Hex button head screws 10 pcs
86049  Big bore shock bladder 88017 Servo saver arm/ Hyper 8 88083 Screw set-A For Front/Rear of Hyper 8] 87031A Alum. Shock ball 88215 Adjustable CNC Steering plate 34306 3x6mm Truss head screws 10 pcs
86050  Shock nylon set 88018 Servo saver post, 2pcs/ Hyper 8 88084 Screw set-B For center of Hyper 8 |87043A4 Alum. Hex ball end 88216  Stretch rear suspension arms 35424T 4x24mm Pan head screws 10 pcs
86058  Clutch shoe 88020  Accessory of alu. Servo saver plate 88085 Screw set-C For chassis of Hyper 8 | 870444 Alum. Ball end 88217 Rear hub for stretch rear arms 38303 3x3mm set screw 10 pcs
86059  Clutch spring 88021 Turnbuckle set, 6 pcs/ Hyper 8 88087 Special Carbon Brake Pad 870544 Alum. Brake cam set 88218  CNC rear hub for stretch rear arms 38304 3x4mm set screw 10 pcs
87002 Bevel gear 88022 Nylon steering ball end/ Hyper 8 88094  Stell shock ball end 870554 Alum. Steering ball end 88220  longer engine mount—43mm 38404 4x4mm set screw 10 pcs
87003 Differential drive shaft, 2pcs 88024 Front body post/ Hyper 8 88095  Shock spring 87059A Alum. Axle for saver 88222  New lighten Spur gear,w/bearing 10x16 |38410 4x10mm set screw 10 pcs
87004 Differential case 88026M Rear lower arm holder-M.color 88096 Big bore front shock absorber set 87072A Alum.Ball end-brace 88223  Strengthen Rear brace set-S for 88069 138504 5x4mm set screw 10 pcs
87005 Steel spur gear 88027 Adjustable insert set/ Hyper 8 88097  Big bore rear shock absorber set 88005 CNC Front shock tower/Hyper 8 88224 Strengthen Rear brace sett+2 for 88069FR2)38505 5x5mm set screw 10 pcs
187006 Center differential drive, 2pcs. |88028 Rear bottom arm, pair/ Hyper 8 8810IM Front shock tower-M. color 88009 Front lower arms holder 88225  Strengthen Rear brace set-L for 88069R| 39008 Nylon Nut M3 10 pcs
87016 Steel ball end 6.8mm, 4 pcs. 88029 Rear wheel hub , pair/ Hyper 8 88102 Front lower arm holder 88019 Alu. Servo saver connecting plate]88226 New flywheel 39408 4x8mm Hex "I" head screws, BK 10 pcs
ls7018 Shock boots & spacers, 4 pes. 88030 Rear upper arm plastic rod end 88103M Steering plate-M. color 88025 Rear lower suspension arms holder §88227 Front stabilizer set, 2. 0mn
87021 Center cup joint, 2 pcs. 88031 7.8mm Ball, 4pcs/ Hyper 8 88105 Rear lower arm holder 88036 Wing Washer, wing post/ Hyper 8 88228  Front stabilizer set, 2. 3mm
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